PARTS BOOY

SPS/B-1811 Series
SPS/B-2211 Series

Electronically Controlled
Pattern Sewing Machine
(Direct Drive Type)

—

@unb’t@

PME-070207 SUNSTAR MACHINERY CO., LTD.




PATTERN S/M MODEL If &l J|F &

MACHINE MODEL(SPS/B-1811 SERIES)

SPS / B-

-HS-20

@ Series

@ Sewing Area (XXY)
SHEY 72

1811 : 180mm % 110mm
2211 : 220mm X 110mm

]

® Feed Frame Type

@ Stitch Type AIZTE

® Material Type 2% 72

moss =2

10 {XA ToIE FHLY

20 :Pneumatic mono-iithic feeding frame
(B 2R mols o)

21 Pneumatic two step stroke
feeding frame
(BN 26t AEZTE T0IE T

22 :Pneumatic Separately-Driven

feeding frame
(BN 2218 TolE &)

o= T

23 SUA BINER| 22 22 OIS S

S Standard Stitch
P Perfect Stitch

G: General [28IS{SE8)
H: Heaw 228
E : Extra Heawy [2$2€]

&2 MXl= Parts Book@Z NIAtE
This is a parts book. It cannot be used as a manual.

(o2 (@) m]

AN

2 H=e€= A E S/IELICL




CONTENTS = X}
| | Machine Part JA®2

A. Machine Body (1) AR ZAH(1)

ARM & Machine Body Parts oo Qo ARM % QIE 27
B. Machine Body (2) AR ZHR)

BED & Machine Body Parts e O - BED & Q&E ZA
C. Machine Body (3) QAR ZIHQ)

Miscellaneous Cover & Machine Body Parts - @@~ COVER & QU&= ZA
D. Upper Shaft Mechanism @ ........................................... Ny
E. Bobbin Winder & Hand Pulley Mechanism - @D AZ0| & SIS Ece| A
F. Lower Shaft Mechanism o m ............................................. 5I= 2
G. Presser FOot MeChanism ® [ea==1gnly’
H. Thread Release & Thread Tension Mechanism - @ - ASF)I S A B IE WY
[. Wiper MechanisSm - @ ........................................ QHIH &
J. Thread Trimmer Mechanism e @ ............................................ ANE ZH
K. X-Y MeChaniSm i @ .......................................... X-Y ZHAH|(1)
L. X=Y MECHANISM oo @ ......................................... X-Y 2AHE)
M. Sensor Mechanism - @ ............................................. NN 2
N. Cloth Feed Mechanism - e Cloth TOI= ZHA
O. Lubrication MeChanism e @ =I=gnly:]
P. Pneumatic MeChaniSm e @ ............................................. 204 |
Q. Table & Thread Stand - o HOIS & ATHZ20| ZH
R. ACCESSOIIES e @ ..................................... Oﬁ”\‘"M’El I‘;D:”

11 | Control Part - HJ|5&

S. Control Box Mechanism e ® ZEE g4 2
T. Operation Unit Mechanism s @O Q0N RUE ZA
U. Pedal Mechanism i @ ............................................ HE ZHA

Il | SPS/B-1811-HS-21

V. Pneumatic Two Step Stroke Feeding Frame Mechanism ZOA 26t AE2T E TI|0IE It A

@ Cloth Feed Mechanism e @ Cloth Feed ZtH|
® Pneumatic Mechanism oo @ .............................................. ZOH|
® Pedal MeChanism @ =y
Il | SPS/B-1811-HS-22
W. Preumatic Separately-Driven Feeding Frame Mechanism 324 2dE MoIE T 2y
@ Cloth Feed Mechanism s @ Cloth Feed ZtH|
@ Pneumatic Mechanism . ® xlelnly |
® Pedal MEChaniSM - o 1 i=mly|
@ ACCESSOIY o OIMINE]

SPS/B-2211

Y. Exclusive Parts for SPS/B-2211 o €@ SPS/B-2211 HELE |



Machine Body (1) ARM & Machine Body Parts

Q& A1) ARM & QEEZ A




SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty | Assembly No.
A-1 GP-014844-00 Arm ok 1
A-2 01S006S-306H Brand Mark(Face Plate) A% opa () 1
A-3 GP-017883-00 Face Plate ik 1
A-4 01S008S-306H Face Plate Gasket LR | 1
A-5 SC-0543-2302 Screw (11/64” n=40) IAA 4
A-6 01-114R-1230 Rubber Cap for Face Plate Hi 7 5ukAg 2
A-7 01S011S-306H Thread Take Up Cover A7) A 1
A-8 SC-0528-1230 Screw (9/64” n=40) At 1
A-9 01S013S-306H Left Cover EEE 1
A-10 01S014S-306H Left Cover Gasket 32 A TtxA 1
A-11 01S025S-306H Thread Guide A A (A) (&)
A-12 SN-0105-2400 Nut (15/64” n=28) HE 1
A-13 01S027S-306H Thread Guide B A (B) 1
A-14 SC-0202-5050 Screw (15/64” n=28 L=7) IHYA 1
A-15 01-026A-3800 Thread Guide L Ak (3 1
A-16 SC-0120-1230 Screw (9/64” n=40) I YA 3
A-17 01S031S-306H Thread Guide R A ($) 1
A-18 01S033S-306H Arm Thread Guide oF Aokl Aol 1
A-19 01S034S-306H Arm Thread Guide Nut Al Aol UE 1A F7} 1
A-20 01-021A-8150 Thread Guide L A (3}) 1
A-21 01S037S-306H Silicon Tank Ass'y AYE FH Ba(2) 1Set
A-22 01S038S-306H Silicon Tank AeE ga 1
A-23 01S039S-306H Silicon 0il Window AEE &% 1
A-24 01S040S-306H Silicon Felt A F4 93 YE 1
A-25 GP-013053-00 Felt Holder for Silicon Oil Supply AEE Ff 23 LE Fo 1
A-26 SC-0104-5607 Screw (11/64” n=40) A 1
A-27 01S043S-306H Safety Plate Ass'y bR g (=) 1Set
A-28 01S044S-306H Safety Plate QHA 3 1
A-29 01S045S-306H Safety Bracket QHd sk Bel 1
A-30 01S046S-306H Safety Plate Holder A% &y 1
A-31 01S047S-306H Safety Plate Hinge Screw QHA gk ghbab 1
A-32 SN-0101-1600 Nut (11/64” n=40) HE 1
A-33 20S073S-306H Washer 94 1
A-34 01S050S-306H Safety Plate Spring A ~xy 1
A-35 01S051S-306H Safety Plate Spring Hook QHA g 223 Ho| 1
A-36 SN-0119-1230 Nut (3/16” n=28) HE 1
A-37 SC-0543-2302 Screw (11/64” n=40) At 2
A-38 40-004W-1600 Washer oA 1
A-39 SC-0543-2302 Screw (11/64” n=40) g 2
A-40 GP-019553-00 Emergency Switch H 4 297 1
A-41 01S058S-306H Emergency Switch Bracket 4 292 B2l 1
A-42 SC-0543-2302 Screw (11/64” n=40) A 2
A-44 01A054S-811H Top Cover 3 %7 1
A-45 44-116M-7900 0il Sticker 29 ~€A 1
A-46 01-110R-1230 Needle Bar Rubber Cap v T 1
A-47 SC-0523-1230 Screw (3/16” n=28) T A 6
A-48 01-011C-2350 Cable Holder(5N) Alol & & (5N) 5
A-49 SC-0543-2302 Serew (11/64” n=40) IR 5
A-50 04-104R-1230 Arm Upper Part Rubber Cap ofgt ARy Fuls 1
A-51 01-042R-640BL Arm Rubber Cap(L) ofet L F kAl (K) 1
A-52 01-144R-1230 Arm Rubber Cap(M) ohoF I FupA () 4
A-53 44-021R-7400 Arm Rubber Cap(S) ool AFupA (/) 1
A-54 01A068S-811H Air Hose Guide Rubber dojz A 7polE TF 1
A-55 01A044S-811D Model Sticker(HS) 29 2gA(FEE) 1
A-56 01A-045S-811D Model Sticker(GS) e 2 A (94 1
A-57 SC-0543-2302 Earth Screw (11/64” n=40) o AupA 1
A-58 Warning Sticker A1 ~EHA 1
A-59 09-025R-SC53 Rubber Cap &4 2R 1
A-60 SC-0179-3710 Serew (11/64” n=40) TV} 2
A-61 GP-018205-00 CE Mark CE v}a 1




Machine Body (2)
Q& 2tH(2) Bed & 2

2

Machine Body Parts




SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty | Assembly No.
B-1 GP-011153-01 Bed W & 1
B-2 01A074S-811H Bed Cover(L) Wl =AW (3) 1
B-3 01A083S-811H Bed Cover(R) H = A ($) 1
B-4 01S084S-306H Screw (11/64” n=40 L=8) I 10
B-5 AS-004757-00 X-Moving Cover(U) Ass'y X-ol &AM (1) (%) 2Set
B-6 GP-018100-00 X-Moving Cover(U) X-o] &AW (k) 2
B-7 GP-018095-00 Rubber for X-Moving Cover(U) X-ol &AW () A 1T 2
B-8 01S084S-306H Scerew (11/64” n=40 L=8) I 4
B-9 AS-004758-00 X-Moving Cover(L) Ass'y X-o| A (F) (=) 2Set
B-10 GP-018101-00 X-Moving Cover(L) X-ol A () 2
B-11 GP-018096-00 Rubber for X-Moving Cover(L) X-o| A (F) A 1T 4
B-12 01A0855-811H X-Moving Cover Guide Rail X-o] A8 o #HY 4
B-13 01S084S-306H Screw (11/64” n=40 L=8) A 12
B-14 01S100S-306H Stopper Pin 2&9 I 4
B-15 01A088S-811H Presser Plate Fe23 1
B-16 SC-0106-7400 Screw (15/64” n=28 L=14) TG 4
B-17 01A090S-811H Needle Plate Support Cover Ak A2 AW 1
B-18 01S104S-306H Screw (11/64” n=40) FHupatk 8
B-19 10-010W-7507 Washer oA 8
B-20 01A071S-811H Support Cover Adjusting Plate A AAAY 242 2
B-21 SC-0180-3800 Screw (11/64” n=40 L=7.5) A 6
B-22 20S075S-306H Washer 2hA] 6
B-23 01S108S-306H Support Cover Bracket “A” As AA Bl A7 2
B-24 SC-0548-7400 Screw (3/16” n=28 L=10) Ak 2
B-25 01S110S-306H Washer B 2
B-26 01A099S-811H Support Cover Bracket(L) A AAAY B “F 1
B-27 01A102S-811H Support Cover Bracket(R) A AANAH B (7 1
B-28 SC-0106-7400 Screw (15/64” n=28) b 4
B-29 06-046W-7400 Washer EV 4
B-30 01A105S-811H Film for Needle Plate Support Cover At AAAY 29 FE 1
B-31 10S084S-306H Screw (11/64” n=40) T YA 2
B-32 01-042R-640L Bed Right Part Rubber Cap Bed &2 1%ubA 3




Machine Body (3)
Q& ZAHQ) HH &

Miscellaneous Cover & Machine Body Parts
QAE LA

ks




SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty | Assembly No.
C-1 GP-011487-00 Belt Cover Wl E 7 1
C-2 SC-0343-811H Screw (15/64” n=28) IAYA A(EH) 3
C-3 01A119S-811H X-Motor Cover X-2E Ad 1
C-4 01A114S-811H Y-Motor Cover Y-ZE A 1
C-5 SC-A174-4122 Screw (11/64” n=40 L=11) 2 YA 6
C-6 01S110S-306H Washer 9}A 6
Cc-7 01A117S-811H Motor Cover Support Bracket 2E AW AA B 2
C-8 20A052S-811H Support Stud For X-Motor Cover X-2E Aw AAJA 2
C-9 20A067S-811H Support Stud For Y-Motor Cover Y-2E] A¥ AA A 2
C-10 SC-0543-2302 Screw ERR 4
C-11 01A120S-811H Bed Hinge ER=i] 2
C-12 01A121S-811H Screw (M10x [ 70) IAYA 4
C-13 01A122S-811H Washer 94 8
C-14 01A123S-811H Washer 228 94 4
C-15 01A124S-811H Nut (M10X1.5) yE 4
C-16 01A125S-811H Hinge Rubber 3 A T 2
C-17 01A126S-811H Hinge 82 4 2
C-18 SC-0317-2700 Screw IAYA 3
C-19 01A128S-811H Bellows Wzoz 1
C-20 01A129S-811H Bellows Bracket Wgzez v 1
c-21 01A130S-811H Bellows Guide Plate Wz 7lolE 3t 2
c-22 01A131S-811H Bellows Fixed Plate(F) Wgez 7HH(A) 1
C-23 01A132S-811H Bellows Fixed Plate(R) Hzez 143H(F) 2
C-24 01A133S-811H Screw (M3x0.5 L=4) ERR A 4
C-25 SC-0548-7400 Screw (3/16” n=28 L=5.5) TAYA 2
C-26 02-011W-2302 Washer 944 2
C-27 01A137S-811H Bed Supporter Rl 2 1
C-28 SC-0151-5050 Screw IAYA 4
C-29 01A139S-811H Stud For V-Belt Idler V HE ofo] 57 thtAt 1
C-30 16-020W-9570 Washer A oA A 1
C-31 06-002W-2350 Washer B 94 B 1
C-32 01A142S-811H Bearing (608ZL) H] o] ] (608ZL) 2
C-33 CE Mark CE w3 1
C-34 GP-011486-00 Motor Cover ZEAH 1
C-35 SC-0498-3710 Screw REIAY FHyAt 4
C-36 GP-011292-00 Bed Cover W =7 ¥ 1
C-37 SC-0543-2302 Screw W EA W A 2




Upper Shaft Mechanism

SRy




SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty | Assembly No.
D-1 02A001S-811D Upper Shaft Az 1
D-2 025102S-306H Link Cam EEA 1
D-3 02S003S-306H Link Cam Washer g3 A oA 1
D-4 SC-0183-2700 Screw (15/64” n=28) At 1
D-5 SC-0535-3710 Screw (9/32” n=28) Atk 1
D-6 SC-0150-2500 Screw (15/64” n=28) Huak 1
D-7 08S101P-306H Thread Take-Up Lever Ass'y A7 (=) 1Set
D-8 08S002S-306H Thread Take-Up Lever A 7] 1
D-9 08S004S-306H Thread Take-Up Lever Crank A7 aWa 1
D-10 08S012S-306H Thread Take-Up Crank Shaft A7) aHa = 1
D-11 08S005S-306H Needle Bearing Yol & wlojz 1
D-12 SC-0317-2700 Screw (15/64” n=28) A UA 4
D-13 08S003S-306H Needle Bar Crank vhs] ZYa 1
D-14 SC-0317-2700 Screw (15/64” n=28) I YA 1 o
D-15 08S006S-306H Needle Bearing Yol & wlofz 1
D-16 085007S-306H Needle Bar Crank Rod v Z¥3 2 1
D-17 08S008S-306H Screw A 1
D-18 08S010S-306H Needle Bar Holder HhE o o] 1
D-19 08S011S-306H Screw oA 1
D-20 04S106S-306H Needle Bar Guide Blook s bl &Y 1
D-21 04S201S-306H Needle Bar v o 1
D-22 04S102S-306H Needle Bar Bushing(U) L X 1
D-23 SC-0542-4515 Screw (11/64” n=40) ARG 2
D-24 04S204S-306H Needle Bar Bushing(L) ks 8 54 1
D-25 04S007S-306H HS Thread Guide for Needle Bar(H) vhs] Aok (ZEEL) 1
D-26 04S008S-306G GS Thread Guide for Needle Bar(G) v Ak (Yukg) 1
oo 006-00T-0011 HS Needle (DPx17 #18) s (R EE) 1

006-00T-0013 GS Needle (DPX5 #14) HhE (Y ukg) 1
D-28 02S107S-306H Upper Shaft Bushing(F) Az A A 1
D-29 02S009S-306H Bobbin Winder Driving Wheel A7 2 & 1
D-30 10-017S-8577 Screw for D-29 TR YA 2
D-31 255001S-306H Hand Pulley Gear A T 7 7o) A 1
D-32 SC-A308-4517 Screw (15/64” n=28) I YA (1/4-40) 4
D-33 02S111S-306H Upper Shaft Bushing(M) AE Z 54 1
D-34 02-121A-1230 Upper Shaft Collar A% gte} 1
D-35 SC-A308-4517 Screw (1/4” n=40) TR YA 2
D-36 02S115S-306H Crank Blancer g WA~ 1
D-37 02S016S-306H Fix Plate for Crank Blancer g WwdAs A% 1
D-38 SC-0202-5050 Screw (3/16” n=28) Ayt 2
D-39 025021S-306H Snap Ring S-RAL WEA(22721) 1
D-40 02S018S-306D Upper Shaft Bushing(R) Az 3 5 1
D-41 025020S-306H Needle Bearing(KT151917) Yo| & wlo]E 1
D-42 025022S-306H Thurst Bearing Washer(AS1730) Ef2E #o]3 94 1
D-43 02S023S-306H Snap Ring S-RAEL WEY(54730) 1
D-44 025024S-306D Coupling ALY 1
D-45 08-037SC-4517 Screw (M6X1.0 L=8) Fu4 8
D-46 02-019A-120D Main Motor F&%12H 1
D-47 02-020S-120D Scerew (M5X0.8 L=25) Fuhat 4
D-48 07-011W-1230 Spring Washer ($5) 2z 9tA 4
D-49 10-020W-2700 Washer ($5) % oA 4
D-50 SC-A131-4522 Screw for C-21 oA 1

Note: HS—Heavy Material (£22)

GS — General Material




=
B2
=
S
<
O
@
=
>
Q@
=
o
©
-
S
I
o3
—
@
©
=
©
£
o)
o)
o
m




SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty | Assembly No.
E-1 255104S-306H Hand Pulley AT Ee 1
E-2 255012S-306H Screw ki 1
E-3 25S5011S-306H Hand Pulley Spring s ¢ ~2zZg 1
E-4 255009S-306H Hand Pulley Bushing s Zg A 1
E-5 SC-0317-2700 Screw (15/64” n=28) IAGA 1
E-6 255105S-306H Hand Pulley Shaft s 9 = 1
E-8 255007S-306H Hand Pulley Roller dc 7 289 1
E-9 255006S-306H Hand Pulley Roller Hinge Screw He g 2gy diA 1
E-10 255001S-306H Hand Pulley Gear B Adc 7 7o B 1
E-11 41S001S-306H Bobbin Winder Base Ass'y Az o] A(2) 1
E-12 415005S-306H Bobbin Winder Shaft A TEF 1Set
E-13 41S018S-306H Bobbin Winder Action Body A7 ZAEA 1
E-14 41S006S-306H Thread Winder Action Pulley A7 AE £9 1
E-15 SC-0104-5607 Scerew (11/64” n=40) I 1
E-16 41S008S-306H Thread Winder Action Ring Az7 AEH 2
E-17 415009S-306H Bobbin Winder Shaft Rubber Ring A7) FEF LTE 1
E-18 41S024S-306H Bobbin Stand Byl ~Adc 1
E-19 41S022S-306H Bobbin Stopper Byl 2E7 1
E-20 41S011S-306H Bobbin Winder Adjusting Plate A7 =A% 1
E-21 SC-0130-1230 Screw (1/8” n=40) A 1
E-22 06011SW-2111 Washer 944 1
E-23 41S010S-306H Bobbin Winder Lever Az 4w 1
E-24 SC-0105-7500 Screw (M4 X P0.7) TRGA 1
E-25 03022SC-4517 Bobbin Winder Lever Shaft Az dd & 1
E-26 04-009C-3710 E-Ring E & (5475) 1
E-27 40-007W-1600 Washer oA 2
E-28 41S014S-306H Thread Winder Adjusting Cam A7 2237 3
E-29 02004SC-4113 Screw (M4X P0.7) IAGA 1
E-30 41S021S-306H Thread Winder Spring AZ7] QA 2xzE 1
E-31 418017S-306H Thread Winder Action Plate A7 Agd 1
E-32 415023S-306H Screw 1t 1
E-33 415025S-306H Thread Winder Mes A7) e 3
E-34 SC-0519-2302 Screw (9/64” n=40) Fhat 1
E-35 415027S-306H Thread Tension controler Ass'y Az ARE 28 A (z) 2
E-36 415034S-306H Thread Tension Nut ARz 24 A YE 1Set
E-37 40-804W-1230 Thread Tension Spring Stopper ARY 24 ~z8 AEY 1
E-38 40-333G-123A Thread Tension Spring ARE 24 ~2¥ 1
E-39 40-024A-1230 Spring Cover 2x8 Ay 1
E-40 40-108A-1306 Thread Tension Disk Aokl HA 1
E-41 41S028S-306H Thread Tension Adjusting Shaft (15/64” n=28) ARE 243 1
E-42 415029S-306H Thread Guid Plate Aokl 1
E-43 SN-0121-7400 Nut HE 1
E-44 41S010S-306H Bobbin Winder Ass'y A7) (=) 1




Lower Shaft Mechanism

=
K

e}




SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty | Assembly No.
F-1 AS-003756-00 Lower Shaft Ass’y 3= (2) 1
F-2 GP-013233-00 Lower Shaft 3% 1
F-3 GP-010180-01 Lower Shaft Gear 317 0f 1
F-4 PN-000215-00 Taper Pin glo]¥ 1
F-5 SC-0512-1230 Screw (11/64” n=40) FAHA 5
F-6 07S006S-306H Lower Shaft Rear Bushing 3% & 1A 1
F-7 075007S-306H Needle Bearing (KT8110) Yol & o] 4
F-8 075008S-306H Thrust Washer EY2E 94 1
F-9 10S014S-306H Lower Shaft Collar = st 2
F-10 075011S-306H Crank Rod aya o 1
F-11 SC-0179-3710 Screw (11/64” n=40) At 2
F-12 07S013S-306H Crank Rod Hinge Screw AHYPa £ thilat 1
F-13 SN-0116-8270 Nut (1/4” n=40) HE 1
F-14 075115S-306H Oscillator Shaft 2AldolEH = 1
F-15 | 07S117S-306H Oscillator Shaft Collar(L) eAdolg & sheh(a) 1
F-16 075019S-306H Oscillator Shaft Gear LEZ 7)o 1
F-17 07S020S-306H Washer A 1
F-18 43-009C-1600 E-Ring ¢9 E-8 (247 9) 1
F-19 SC-0317-2700 Screw (15/64” n=28) DAL 2
F-20 07S122S-306H Oscillator Shaft Collar(R) 2 AdolE % sheh (%) 1
F-20-1 | SC-A308-4517 Serew (1/4” n=40) T UA 1
F-21 07S027S-306H Shuttle Race Ring HAE o]~ g 1
F-22 075023S-306H Bobbin Case Ass’y HHl Alo]A(x) 1Set
F-25 07S026S-306H Bobbin 2ol 1
F-26 075028S-306H HS Shuttle(H) AE(FEE) 1
F-27 | 07S029S-306G GS Shuttle(G) AE(LHre) 1
F-28 07S030S-306H Shuttle Driver A EC ol B 1
F-29 075033S-306H Screw (M4 XxP0.7) A 1
F-30 07S132S-306H Shuttle(L) AE(K) 1
F-31 07A033S-811H Middle Bushing for Lower Shaft % 54 1
F-32 075035S-306H Shuttle(L) Adjusting Shaft AE(R) 223 1
F-34 §$C-0150-2500 Screw (15/64” n=28) Ak 2
F-35 SC-0525-5300 Screw (11/64” n=40) oA 2
F-36 075036S-306H Shuttle Ring HAE 9| g 1
F-37 07S038S-306H Shuttle Bearing Washer AE dlojg kA 1
F-38 GP-018682-01 Plate for Separating Upper Thread(H) oo ooo@on) 1
F-39 GP-018265-01 Plate for Separating Upper Thread(G) oo ooo@on) 1
F-40 SC-Al121-4122 Screw (3/32” n=56) A 2
F-41 07S042S-306H Inner Hook Presser Shaft Ass'y &7k FEF (%) 1Set
F-42 07S044S-306H Inner Hook Presser Plate &7k} =2 1
F-43 07S043S-306H Innner Hook Presser Shaft &7ln} FE2F 1
F-44 06-033M-3800 E-Ring E ® (237 3) 2
F-45 07S046S-306H Inner Hook Spring Z7hul o4 Az 2
F-46 07S047S-306H Hook Cover Ass'y = Aw(x) 1Set
F-47 07S049S-306H Hook Cover Hinge Z Ay 37 1
F-48 075048S-306H Hook Cover % Ay 1
F-49 07S051S-306H Hook Cover Plate Spring A Z A I 2=y A 1
F-50 075052S-306H Hook Cover Plate Spring B 3 AW @ ~A=ZE B 1
F-51 SC-0543-2302 Screw (11/64” n=40) Ak 1
F-52 075050S-306H Spring Pin (82X [9.8) 2=z 7 1
F-53 07S107S-306H Needle Rollar Bearing s £ wloldy 1

Note: HS—Heavy Material (¥ 22
GS — General Material (ZEt2)



Presser Foot Mechanism

= Y|




SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty | Assembly No.
G-1 05S5034S-306H Presser Cam LFu e 1
G-2 SC-A308-4517 Screw (1/4” n=40) FHuhat 2
G-3 055036S-306H Presser Cam Connecting Rod L2y e AR T 1
G-4 055037S-306H Presser Fork Crank L2 x3 Y3 1
G-5 SC-0183-2700 Screw (15/64” n=28) Ak 1
G-6 05S039S-306H Presser Cam Connecting Rod Pin LR 757 dAFE 9 1
G-7 04-009C-3710 E-Ring E-¥ (2374 5) 2
G-8 055041S-306H Presser Shaft Bushing A LY FTEZ A A 1
G-9 055042S-306H Presser Shaft Bushing B el 22 HA B 1
G-10 05S043S-306H Presser Shaft g TEF 1
G-11 05S044S-306H Presser Adjusting Arm =Fu 24 ot 1
G-12 SC-0317-2700 Screw (15/64” n=28) oAt 1
G-13 SN-000085-00 Presser Adjusting Arm Nut 2% 24 ol YE 1
G-14 06-034W-7400 Washer 9}A 1
G-15 | GP-023632-00 Presser Adjusting Arm Hinge Screw ek 24 opgh dhipat 1
G-16 055149S-306H Presser Link =7 g3 2
G-17 GP-023633-00 Presser Ling Hinge Screw R | A AR 3
G-18 055051S-306H Position Link 92 €A 1
G-19 05S052S-306H Position Link Hinge Screw gx#ga 14 ghat 1
G-20 055053S-306H Presser Driving Link e $E Y3 1
G-21 05S054S-306H Presser Driving Link Hinge Screw =Fu % w3 14 whyat 1
G-22 10S014S-306H Presser Driving Link Collar | = A =1 1
G-23 SC-0512-1230 Screw (11/64” n=40 L=5) A 4
G-24 | 05S057S-306H Presser Bar Bushing FEA 24 1
G-25 SC-0104-4517 Screw (11/64” n=40) oA 1
G-26 SC-0339-1230 Presser Adjusting Screw ot =4 YA 1
G-27 05-002C-2500 Nut for Presser Adjusting Screw o#d 24 YA 2 YE 1
G-28 05S061S-306H Presser Adjusting Spring o 24 ~x3 1
G-29 05S5062S-306H Presser Adjusting Bar ot zAHE 1
G-30 05-101A-1230 Presser Bar e 1
G-31 05S063S-306H Presser Bar Holder FE Fol 1
G-32 SC-A174-4122 Screw (11/64” n=40 L=11) At 1
G-33 05S5066S-306H Presser Foot (Option) r2u 1
G-34 05S067S-306H Finger Guard HAnE 1
G-35 SC-0517-8670 Screw (9/64” n=40 L=9.5) Ak 1
G-36 40-004W-1600 Washer A 2
G-37 05A037S-811H Presser Foot Cylinder Lgd g3 Ay 1
G-38 05A038S-811H Hinge Stud for Presser Foot Cylinder egd Ay A ik 1
G-39 05A039S5-811H Hose (24) Sy T2 (04) -
G-40 05A040S-811H Speed Controller 23t ZEEY 2
G-41 05A041S-811H Connecting Link for Presser Foot Cylinder =gu g8 Ay 94 g3 1
G-42 10S014S-306H Connecting Link Coller for Presser Foot Cylinder =g2u g8 Ay d4 g3 gt 1
G-43 05A043S-811H Knuckle of Presser Foot Cylinder g Ay yF 1
G-44 | 05A044S-811H Connecting Rod for Presser Foot e 29 A4 = 1
G-45 05A045S-811H Stud for Presser Link =Fd 33 ghgak 3
G-46 05A046S5-811H Lift Link of Presser Foot L3y &3 Y3 1
G-47 SN-0105-3400 Nut HE 1
G-48 06-002W-2350 Washer 9FA 1
G-49 05A049S5-811H O-Ring 0-% 1
G-50 05A050S-811H Stud for Presser Foot Lift Link LEd &9 83 st 1
G-51 05A051S-811H Presser Bar Lifter Connecting Shaft =2u g8 A4 1
G-52 SC-0184-1600 Screw (15/64” n=28) TG GA 1
G-53 05S075S-306H Position Link Stopper 9 8a 2EH 1
G-54 05S076S-306H Position Link Stopper Spring AA da 29 £xzd 1
G-55 055077S-306H Position Link Stopper Bracket 92 da ~g¥ B 1
G-56 SC-0500-7400 Serew (15/64" n=28) A 2
G-57 055079S-306H Position Link Stopper Rubber 9% Az 2E9 17 2
G-58 SN-0116-3400 Nut (11/4" n=40) HE 1
G-59 SC-0169-1600 Screw A 1




Thread Release & Thread Tension Mechanism
A=R)| Y A A2 XA




SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty | Assembly No.
H-1 40S001S-306H Thread Tension Adjusting Ass’y AR 248 A2 (%) 1Set
H-2 40S002S-306H Thread Tension Adjusting Body A" 24 A2 2 1
H-3 40S003S-306H Thread Tension Adjusting Shaft ARE =24 24X & 1
H-4 40-604S-1230 Screw (9/64” n=40) ke AR 2
H-5 40S005S-306H HS Thread Take-Up Spring(H) A7 2z (EEE) 1
H-6 40S006S-306G GS Thread Take-Up Spring(G) A7) 2z (PukE) 1
H-7 40-204A-1230 Thread Guide Disk Ak HAl 4
H-8 40-304A-1230 Presser Plate for 7 Aokl HA #2239 1
H-9 40S009S-306H Spring Cover 2x8 Ay 1
H-10 40S010S-306H HS Thread Tension Adjusting Spring(H) ARE 24 ~=23(3EE) 1
H-11 40-333G-123A GS Thread Tension Adjusting Spring(G) ARE 24 2=z (YuHg) 1
H-12 40-804W-1230 Spring Stopper 2z AEY 2
H-13 40-204A-2350 Thread Adjusting Nut Azd A2 YE 1
H-14 01S112S-306H Screw (M6) Ak 1
H-15 AS-002639-00 Second Thread Tension Adjusting Ass’'y Bz A 23 A2 (x) 1Set
H-16 GP-008767-01 Second Thread Tension Adjusting Shaft Bz A 243 A% 1
H-17 40S019S-306H Second Thread Tension Adjusting Spring Bz A ohl HA AxzZd 1
H-18 40-704C-1230 Sceond Thread Adjusting Nut Bz Azxd A4 YE 1
H-19 SN-0121-7400 Nut (15/64” n=28) e 1
H-20 40S023S-306H Thread Release Link A 537 8a 1
H-21 40S024S-306H Thread Release Link Hinge Screw A H37) 83 At 1
H-22 40A007S-811H Thread Release Connecting Rod A 537 944 R 1
H-23 | 40S026S-306H Hinge Screw A for 22 A 537 97 R A A 1
H-24 SN-0115-7400 Nut (3/16” n=28) HE 1
H-25 40S028S-306H Hinge Screw B for 22 A2y 47 & thig B 1
H-26 06-051W-7400 Washer 9FA 1
H-27 405030S-306H Thread Release Stopper ALF7] 289 1
H-28 SC-0202-5050 Screw (3/16” n=28) Fu4 2
H-28-1| 10-020W-4125 Stopper Whasher B9 FHobA 2
H-29 40S0325-306H Thread Release Adjusting Plate A3yl 243 2
H-30 40S033S-306H Thread Release Return Spring A 527 gd A=8 1
H-31 10-019S-7507 Spring Hook Screw 2x8 Aol YA 1
H-32 SN-0101-1600 Nut (11/64” n=40) HE 2
H-33 SC-0180-3800 Screw (11/64” n=40) Fuhat 1
H-34 01S110S-306H Washer 9FA 1
H-35 GP-015849-00 Thread Release Shaft d 537 F 1
H-36 SC-0352-7400 Screw (3/16” n=28) TH YA 1
H-37 405040S-306H Thread Release Shaft Collar A 27 % 718 1
H-38 16-020W-9570 Washer 9FA 1
H-39 40S042S-306H Thread Release Action Bar A 537 5% 1
H-40 | 16-015S-3710 Hinge Screw for 39 A 537 A5y bk 1
H-41 40S044S-306H Thread Release Action Bar Guide A 537 A% 1
H-42 SC-0528-1230 Screw (9/64” n=40) At 2
H-43 40S014S-306H Thread Release Pin A Hz27] 9 1
H-44 408046S-306H Thread Detecting Plate Guide Az 1
H-45 RI-000053-00 Thread Detecting Plate Ring A A B 1
H-46 40S047S-306H Thread Detecting Plate A ZA 1
H-47 SC-A170-4124 Screw (9/64” n=40) At 1

Note: HS—Heavy Material (£22)

GS — General Material (ZEt2)







SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty
I-1 11S001S-306H Wiper Bracket Ass'y Sbol HEH(x) 1Set
1-2 SC-0548-7400 Screw(3/16” n=28) A 4
I-3 11S105S-306H Wiper Rotation Shaft Stol# 3| A ZH 1
I-4 04-009C-3710 E-Ring E-% (547 5) 1
1-5 11S007S-306H Wiper Rotation Shaft Collar gtol¥ 3 AZ st 1
1-6 SC-0105-7500 Serew(M4 X P0.7) I YA 4
-7 115009S-306H Wiper Stol 1
1-8 SC-0120-1230 Screw(9/64” n=40) At 1
1-9 11-006A-257A Wiper Crank Ass'y Stold AAA(%) 1Set
1-10 16-113S-3710 Hinge Screw for 9 Sfol7] AW that 3
I-11 SN-0101-1600 Nut (11/64” n=40) e 4
I-11-1 | SN-0115-7400 Opener Nut e=zy YE 1
1-12 11S8017S-306H Wiper Rod Sbol3 R 1
1-13 11-008A-257A Wiper Rock Link ass'y Sbolz 2F AA(Z) 1
1-14 11-009S-257A Hinge Screw for 13 gfol¥ 2% I At 1
1-15 10-020W-2700 Washer 94 1
1-16 11-011G-257A Wiper Spring ool ~xz 1
1-17 11-010A-257A Wiper Solenoid Connecting Link Sfo]7] £#|eolt A H3A 1
1-18 11-112A-257A Wiper Base Sho] 7] Hjo] & 1
1-19 115025S-306H Wiper Base Joint glo]5] Mol ZQE 1
1-20 10-020W-2700 Washer oA 2
1-20-1 | 40-004W-1600 Tension Release Stopper Washer ALzy] 259 944 1
1-21 SC-0202-5050 Screw(11/64” n=40) At 2
1-22 11S307-306H Wiper Base Collar 9fols wo] A 7hut 1
1-23 11S037S-306H Wiper Cover Stol AW 1
1-24 SC-0120-1230 Screw Hu4 2
1-25 11S032-306H Wiper Solenoid Ass’y glol¥ L@l xmolE(x) 1Set
1-26 SC-0196-2700 Screw Fuat 4
1-27 11-016W-2700 Spring Washer 228 A 4
1-28 11-017W-2700 Washer 94 4
1-29 11S036S-306H Wiper On/Off Switch Stol# g 2914 1
1-30 Wiper On/Off Switch Connector Housing spolg] Ag 292 A7 TuE 94 1
1-31 Wiper On/Off Switch Connector Plug Spolg] AE 292 A7 T TR 1
1-32 SC-0533-3400 Pace Plate Screw A a3 1
1-33 11-019M-2350 Solenoid Tube £d o]t FH 1




Thread Trimming Mechanism
AE ZHA

J-21 J-31




SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty | Assembly No.
J-1 12-0000-PT13 Thread Trimming Sol. Ass'y AR Edolt(z) 1Set
J-2 10S002S-306H Thread Trimming Sol. Bracket AR £ ot HepH 1
J-3 SC-0202-5050 Screw (3/16” n=28) At 4
J-3-1 10-020W-2700 Stopper Washer 2E9 A 4
J-4 SN-0101-1600 Nut (3/16” n=28) HE 2
J-5 10S005S-306H Rotating Link for 1 AA &g kol 3|4 YA 1
J-6 SC-0328-8670 Serew (M4XxP0.7) s 1
J-7 10S007S-306H Thread Trimming Driving Link Stopper AR T2 8a A~y 1
J-8 10S009S-306H Thread Trimming Cam A 7 1
J-9 SC-A308-4515 Screw (1/4” n=40) TAYA 2
J-10 10S011S-306H Thread Release Notch A 537 23 1
J-11 02004SC-4113 Serew (M4XxP0.7) A 2
J-12 10S113S-306H Thread Trimming Shaft A4 % 1
J-13 10S114S-306H Thread Trimming Shaft Collar A % gt 2
J-14 S$C-0512-1230 Screw (15/64” n=28) 1R 2
J-15 10S017S-306H Rubber Washer for 12 A % 3% 94 1
J-16 10S018S-306H Thread Trimming Driving Link Ass’y AR TE gAa(zr) 1Set
J-17 SC-0317-2700 Serew (15/64” n=28) 1R 1
J-18 10S0228-306H Spring for 12 Ad % rzE 1
J-19 10S023S-306H Thread Trimming Cam Roller AR 7 2ey
J-20 10S024S-306H Hinge Screw For 19 AR A 249 thia
J-21 SN-0101-1600 Nut (11/64” n=40) yE
J-21-1 SN-0115-7400 Opener Nut 2¥E YE
J-22 10S026S-306H Thread Release Lever AL37) dw
J-23 PN-000233-01 Thread Release Lever Pin U ELE
J-24 SN-0105-3400 Nut (15/64” n=40) HE
J-25 10S029S-306H Thread Trimming Connecting Rod Ad A e
J-26 10-220A-8577 Rod End(R) Rod End “$”

J-27 SN-0115-7400 Nut (M4 x P0.8) YE

J-27-1 SN-0101-1600

1
1
3
1
1
1
1
1
2
3
2
J-28 10S032S-306H Hinge Screw for 25 AR d7A4 & thist 2
J-29 10-020W-2700 Washer %A 1
J-30 10S135S-306H Thread Trimming Connecting Link Ad 94 #a 1
J-31 10S036S-306H Hinge Screw for 30 AR A7 a3 A 1
J-32 10A037S-811H Thread Trimming Connecting Bar AR AR 1
J-33 10S038S-306H Hinge Screw for 32 AR ARy A 1
J-34 SN-0119-1230 Nut (3/16” n=28) YE 1
J-35 105062S-306H Link Stopper Screw HE 289 YA 1
J-36 10S064S-306H Thread Stick Return Spring A AAE gY A= 1
J-37 10-019S8-7507 Spring Hooker 223 ZAo| 1
J-37-1 SN-0101-1600 Spring Hooker Shaft Nut 228 Ao & YAYE 1
J-38 GP-021184-00 Needle Plate A 1
J-39 SC-A119-4119 Screw (11/64” n=40) A 4
J-40 105042S-306H HS Needle Plate Cover(H) A% AN (FES) 1
J-41 10S043S-306G GS Needle Plate Cover(G) A5k A (Y4 1
J-42 04007SC-A001 Serew (M4 xP0.5) A 2
J-43 10S1455-306H Fixed Mes kLIPS 1
J-44 10S046S-306H Serew (9/64” n=40) A 2
J-45 10S147S-306H Moving Mes v ~ 1
J-46 105048S-306H Hinge Screw for Moving Mes )~ that 1
10S0498-306H Washer (t=0.4) 94 (04)
St 10S0508-306H Washer (t=0.5) 94(05)
10S051S-306H Washer (t=0.6) 944 (0.6)
10S0525-306H Washer (t=0.7) %44(07)
J-48 10S053S5-306H Moving Mes Link Zo A @A
J-49 105054S-306H HS Thread Trimming Lever “B” (H)

J-49-1 10S066S-306H

Thread Trimming Lever (B) Pin

AZdd "B ($E8)

1

1

1
J-50 10S055S-306G GS Thread Trimming Lever “B” (G) AR "B (Yukg) 1
J-51 105056S-306H Thread Trimming Lever Ring AR g 1
J-52 10S058S-306H Thread Trimming Lever “A” AA e A" 1
J-52-1 | 10S068S-306H Thread Trimming Lever (A) Pin AR (A) I 1
J-53 GP-025469-00 Thread Trimming Lever Shaft AR dw % 1
J-54 105059S-306H Thread Trimming Lever Screw AR I YA 1
J-55 SC-0543-2302 Screw (11/64” n=40) AA 1
J-56 20S075S-306H Washer 9}A 1
J-57 44-011W-1600 3

Note: HS—Heavy Material (¥ 22

GS — General Material (ZEt2)




£
L
-
©
<
O
[}
=
O
>

ZUAIT)

X-Y




SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty | Assembly No.
K-1 20A001S-811H X-Y Ball Guide Ass'y 2 slolt(z) 1Set
K-2 20A002S-811H X-Fixed Race X-34 dle] 2 1
K-3 SC-0548-7400 Screw (3/16” n=28) At 4
K-4 20A004S-811H X-Moving Race X-o]&dlo] 2 2
K-5 20A005S-811H X-Retainer X-g 8ol 2
K-6 20A006S-811H X-Stopper X-2E29 2
K-7 20A007S-811H Screw (11/64” n=40) At 4
K-8 20A008S-811H Ball 2 100
K-9 20A009S-811H X-Tension Adjusting Nut X-#8 24 vE 2
K-10 20A010S-811H X-Tension Adjusting Bolt X-#48 24 BE 2
K-11 20A011S-811H Race Table gdlo]& Ho]& 1
K-12 20A0125-811H Screw (11/64” n=40) At 4
K-13 20A013S-811H Y-Tension Adjusting Nut Y-44 22 YE 2
K-14 20A014S-811H Y-Tension Adjusting Bolt Y-8 2% 2E 2
K-15 20A015S-811H X-Sensor Plate X-A1A 1
K-16 SC-0120-1230 Screw (M4%0.7) LA AL 2
K-17 20A017S-811H Y-Fixed Race(L) Y-27% @lolA(H) 1
K-18 20A018S-811H Y-Fixed Race(R) Y-27% @lolA($) 1
K-19 20A019S-811H Screw oAt 4
K-20 | 20A020S-811H Y-Moving Race Y-ol&dlo] & 1
K-21 20A021S-811H Hinge Stud for Y-Moving Race Y-o|$do] & A AEHE 2
K-22 20A022S-811H Y-Retainer Y-2 dlo] 2
K-23 20A023S-811H Y-Stopper Y-2E9H 2
K-24 20A024S-811H Screw(11/64” n=40) A 4
K-25 20A025S-811H X-Driving Shaft A X-FE% (A) 1
K-26 | 20A026S-811H Bracket A for X-Driving Shaft X-FE% =2l (A) 1
K-27 SC-0163-7500 Screw (M5X0.8 [ =20) TAYA 6
K-28 20A028S5-811H Y-Driven Gear X-F%7]¢] 1
K-29 SC-0178-8577 Screw oAt 2
K-30 | 20A030S-811H Pulley for X-Timing Belt X-Elo]) WlE 7 2
K-31 SC-0543-2302 Screw (3/16” n=28) A 4
K-32 20S110S-306H Washer oA 3
K-33 20A033S-811H Bearing (F608Z) ul o] 2 (F608Z) 5
K-34 20A034S-811H X-Driving Shaft B X-T+%% (B) 1
K-35 20A0355-811H Bracket B for X-Driving Shaft X-+E% B2l (B) 1
K-36 | 01S112S-306H Screw (M5X0.8 [ =17) TR YA 4
K-36-1| 10-020W-2700 Stopper Whaser 2E¥ 3 oA 4
K-37 06-020C-7400 E-Ring $6 E-% 46 2
K-38 20A038S-811H Timing Belt Tension Adjusting Bolt Eloj®] WE A& 24 HE 1
K-39 20S049S-306H Nut yE 1
K-40 10-020W-2700 Washer oA 1
K-41 20A041S-811H X-Idler Bracket X-oto] 52 B 1
K-42 01S112S-306H Screw (M5X0.8 [ =8) TR YA 1
K-43 06-002W-2350 Washer oA 2
K-44 20A044S-811H Bearing (696Z) wlo]2l (6967) 2
K-45 20A045S-811H Stud for X-Timing Belt X-Elo|m] W E A} 1
K-46 | 20A046S-811H X-Timing Belt X-Elo]d] WIE 1
K-47 20A047S-811H Belt Holding Plate WE zho] 3 1
K-48 SC-0525-5300 Screw (11/64” n=40) IHAYA (2) 2




-Y
Y

Ref. No.| Parts No. Note Name of Parts E 3 Q' ty | Assembly No.
L-1 20A0495-811H X-Driving Motor X-F%512E 1
L-2 SC-0184-1600 Screw 24 6
L-3 10-020W-2700 Washer oA 6
L-4 06-002W-2350 Washer A 4
L-5 20A055S-811H X-Drive Gear X-FE7]¢] 1
L-6 SC-0317-2700 Screw (15/64” n=28 | =7.5) I YA 4
L-7 GP-010530-00 Y-Removal Shaft Y-ol$% 1
L-8 20A057S-811H Front Bushing for Y-Removal Shaft Y-o| 5% ARA 1
L-9 20A058S-811H Rear Bushing for Y-Removal Shaft Y-o|$E 354 1
L-10 SC-0106-7400 Screw (15/64” n=28 L=14) TR YA 2
L-11 06-002W-2350 Washer oA 2
L-12 GP-013768-00 X-Guide Shaft X-7kolE % 1
L-13 SC-0317-2700 Screw (15/64” n=28 1 =7.5) A 2
L-14 20A063S-811H X-Guide Shafat Bracket X-7bol 2% vl 1
L-15 20A0645-811H Y-Driving Motor Y-FZR2E 1
L-16 20A069S-811H Y-Motor Base Y-R2E wo] A 1
L-17 SC-0183-2700 Screw T4 4
L-18 20A1555-811H Y-Drive Gear Y-F%7]0] 1
L-19 20A073S-811H Washer for Y-Driving Shaft Y-T&% %A 2
L-20 20A074S-811H Bearing (FR6Z) #loj2] (FR6Z) 2




Ref. No.| Parts No. Note Name of Parts z | Q' ty | Assembly No.
M-1 24A001S-811H Y-Removal Sensor Connecting Crank Y-ol$E AA A7 F9=a 1
M-2 SC-0109-2350 Screw (M6XP1) I YA 1
M-3 24A005S-811H Sensor Connecting Plate For Y Removal Shaft Y-ol$3 AlA A7 1
M-4 SC-0543-2302 Serew (11/64'n=40 L=7.4) A A 1
M-5 SC-0548-7400 Screw (3/16” n=28 L=8) HAUA B 1
M-6 10-020W-2700 Washer 9HA 1
M-7 02S029S-306H Sensor AA 5
M-8 02S030S-306H Screw (M3x [10) A 5
M-9 24A009S-811H Y-Sensor Removal Plate Y-AIA o] 1
M-10 | SC-0543-2302 Screw 11/64” n=40 L=5) TR YA 2
M-11 40-004W-1600 Washer ] 3
M-12 24A0128-811H Sensor Mounting Plate For Y-Removal Shaft Y-ol5E AA nH T 1
M-13 SC-0525-5300 Screw (11/64” n=40 L=7.5) YA 2
M-14 40-004W-1600 Washer 9}A 2
M-15 24A015S-811H X-Sensor Bracket X-AA B 3
M-16 SC-0525-5300 Screw (11/64” n=40 L=7.5) T AL 6
M-17 | 40-004W-1600 Washer 9HA 6
M-18 01-009R-2700 Cable Holder(6N) Aol E& Y 2
M-19 SC-0543-2302 Screw I YA 2




Cloth Feed Mechanism
Cloth OIS ZA|

~

. ~ ) .
N-32 o N-26 >




SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty | Assembly No.
N-1 GP-013426-00 Feed Bracket ol B 1
N-2 225014S-306H Guide Pin 7hol = 2
N-3 SC-0106-7400 Screw (15/64” n=28) TG 2
N-4 01-020W-2350 Spring Washer 228 oA 2
N-5 06-002W-2350 Washer 9HA 2
N-6 22A006S-811H Slider <ol T 1
N-7 22A007S-811H Slider Spring &ifoly] £~z 1
N-8 22A008S-811H Slider Bracket &ifolr] WA 1
N-9 SC-0104-5607 Screw (11/64” n=40) I YA 3
N-10 22A010S-811H Air Cylinder dle] Az 2
N-11 22A011S-811H Cylinder Pin A A 2
N-11-1| 06-033N-3800 E Ring (23) E-2 (93) 2
N-12 22A012S-811H Air Tube Label(S3L) oo] Fr ahul(S3L) 1
N-13 22A048S-811H Air Tube Label(S4L) ole] £ 1 el(S4L) 1
N-14 | 22A049S-811H Air Tube Label(S3R) oo] %H g (S3R) 1
N-15 22A050S-811H Air Tube Label(S4R) olo] ®H 2 (S4R) 1
N-16 | 05A039S-811H Hose (94) ode 32 (04) -
N-17 50A021S-811H Knuckle Of Cylinder A" vE 2
N-18 2250355-306H Knuckler Pin Of Cylinder Ady UE 9 2
N-19 05-014C-1230 E-Ring E-% 4
N-20 22A017S-811H Feed Plate Raise Lever “A” ol 7 £ #Hw A 2
N-21 22A018S-811H Feed Plate Raise Lever “B” JolE # &9 #w “B 2
N-22 SC-0525-5300 Screw (11/64” n=40) A 2
N-23 40-004W-1600 Washer oA 2
N-24 22A0218-811H Cylinder Hinge Stud AdY 384 28 = 2
N-25 SC-0104-5607 Screw (11/64” n=40) I YA 2
N-26 22A023S-811H Work Clamp Foot Plate A FWz AEd A 2
N-27 22A024S-811H Work Clamp Foot Plate B Fdxz 59 B 1
N-28 | 22A025S-811H Spring Pin 2z 3 8
N-29 01S112S-306H Screw (M5X0.8 [ =15) 24 6
N-30 | 22A027S-811H Work Clamp Foot Slide Plate Fdz A% Zalolc I 2
N-31 22A028S-811H Guide Pin Jbol & A 4
N-32 22A029S-811H Bearing EERY 4
N-33 22A037S-811H Upper Feed Plate Clamp(L) Adol g FA=(H) 1
N-34 22A038S-811H Upper Feed Plate Clamp(R) ool FWZ($) 1
N-35 22A039S-811H Screw For Feed Plate Clamp Jolt g FWM= 1HYA 4
N-36 | 06-002W-2350 Washer 9HA 4
N-37 SN-0121-7400 Nut (15/64” n=28) AAYE 2
N-38 SC-0114-1230 Screw AR YA 2
N-39 22A043S-811H Screw For Feed Plate Clamp B Jlole # F:=Z 1JUA B 4
N-40 | 06-002W-2350 Washer 9FA 4
N-41 225014S-306H Guide Pin Zhol= 4
N-42 22A046S-811H Ball Bearing Zuo] g 2
N-43 GP-014521-00 Upper Feed Plate g9l 1
N-44 22A0315-811H Holder For Plastic Blank ZotrE 23 Fol 2
N-45 SC-0176-1230 Screw (11/64” n=40 [ =5) HuA 4
N-46 | 40-004W-1600 Washer 9HA 4
N-47 GP-013510-01 Lower Feed Plate sl¥lol & I 1
N-48 22A043S-811H Screw For Lower Feed Plate t¥lol & FH A} 2
N-49 205073S-306H Washer 9k 2




=
B2,
=
S
<
O
@
=
c
o
2
©
O
=
o
-]
3

a7 2H




SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty | Assembly No.
0-1 44S024S-306H Crank Rod Lubrication Plate ayha 2 F434 1
0-2 44S027S-306H Felt AEe 1
0-3 SC-0548-4122 Screw (3/16” n=28) A 2
0-4 44-0000-1230 0il Wick 29 /4 3
0-5 44-012C-1230 0Oil Hose Y & 3
0-6 44S032S-306H 0Oil Hose Holder(L) Y F& Fol(K) 3
0-7 SC-0175-4522 Screw (11/64” n=40) Fyat 6
0-8 44S005S-306H 0il Hose Holder(A) Y 3~ Fol(A) 1
0-9 445034S-306H Blance Lubrication Plate wHs F43 3
0-10 445035S-306H Blance Lubrication Felt(F) HH s g4 e 1
0-11 44S037S-306H Blance Lubrication Felt(M) wH A F543 WEe(F 1
0-12 44S038S-306H Blance Lubrication Felt(R) wH s F43 YEe(S 1
0-13 SC-0340-4122 Screw (9/64” n=40) FuA 3
0-14 445010S-306H 0il Hose Holder(B) 29 F2%o|(B) 1
0-15 SN-0111-4000 Nut (3/16” n=28) UE 1
0-16 44S013S-306H Needle Bar Oil Wick Holder s w6 f4 3ol 1
0-17 SW-0117-1011 Washer oA 1
0-18 445029S-306H Needle Bar Crank Rod Lubrication Plate s 293 2 F43% 1
0-19 44S007S-306H 0Oil Return Felt(A) 35 92U WE(A) 1
0-20 44S031S-306H Felt e 1
0-21 445014S-306H Needle Bar Oil Wick Holder(S) e w6 FA el (h) 2
0-22 44S008S-306H Arm Oil Return Felt ofotH 3 AE 1
0-23 44S002S-306H Arm Oil Return Felt Oil Hose oftE i WE oY TA 1
0-24 445041S-306H Oscillator Shaft Gear Lubrication Plate 2F5% 7 5% # 1
0-25 445042S-306H Oscillator Shaft Gear Lubrication Felt LEZ Vo F& HE 1
0-26 SC-0174-4122 Screw (11/64” n=40) oA 2
0-27 44-0000-1230 Shuttle Lubrication Wick £ #F% #4 1
0-28 44-012C-1230 Shuttle Lubrication Oil Hose £ FF 2d 32 1
0-29 44S039S-306H Bed 0il Return Felt o 3 "WE 1
0-30 44S001S-306H Bed 0il Return Felt Oil Hose o 3§ WE 99 T~ 1
0-31 44S044S-306H Shuttle Lubrication Plate AE F43 1
0-32 445046S-306H Shuttle Lubrication Felt(L) AE F/ YE(K) 1
0-33 06-033M-7400 Shuttle Lubrication Felt(S) HE FF "E(H) 2
0-34 44S052S-306H 0Oil Window % 2
0-35 44S053S-306H 0il Gauge 29 AelA 2
0-36 445054S-306H 0il Window Rubber Ring % 179 2
0-37 44A056S-811H Bed Wick Holder HE 4 Fol 1
0-38 SC-0525-4122 Screw (11/64” n=40) A 1
0-39 44-017C-1230 R o] Z o] 1




=

.

ol
HO

Pneumatic Mechanism




SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty | Assembly No.
P-1 05A039S-811H Urethane Hose (84) e T2 (64) -
P-2 05A0525-811H Urethane Hose (26) Sde T4 (26) -
P-3 49A003S-811H Pressure Gauge stg Aol A 1
P-4 49A004S-811H Quick Joint Plug % z9E =ZH1(%) 1Set
P-5 49A005S-811H Finger Valve I e 1
P-6 49A006S-811H Filter Regulator de] dl gfalol g 1
P-7 49A007S-811H Air Pressure Switch oflo] =l A £33 1
P-8 49A008S-811H Screw(M5x P0.8 [ =10) T GA 2
P-9 49A009S-811H Nut(M5xP0.8 H=3.5) HE 2
P-10 10-010W-7507 Washer 9 A 2
P-11 49A0118-811H Tee E] 1
P-12 01A143S-811H Cable Tie Al o] & E}o] 20
P-13 49A013S8-811H Plug A Z1 A 1
P-14 49A014S-811H Elbow Union AR fFE 1
P-15 49A015S-811H Hose Nipple A UE 3
P-16 | 49A016S-811H Quick Coupling % Azd 2
P-17 49A017S-811H Solenoid Valve £l colt WK 2
P-18 01-002M-AU12 Screw (M4, L=35) I YA 4
P-19 49A019S-811H Manifold Block WU Ee £3(SS5Y3-20-02) 1
P-20 49A020S-811H Silencer gl 2
P-21 49A021S-811H Plug B =z 1 B 2
P-22 49A0225-811H Air Tube Label ole] £H ¥ 2
P-23 49A023S-811H Pressure Decreasing Valve Zhekul B 1
P-24 49A001S-811H Speed Controller 23t AEEY 2
P-25 GP-010400-00 Manifold Bracket HyZc v 1
P-26 91-0025-3400 Tapping Screw R-AB AN 2




Q-3

o
C
©
-+
n
o
o
O =
h_“_
_I
o
Q
O
©
—

Q-19




SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty | Assembly No.
Q-1 PT-0001-811H Table Blo] & 1
Q-2 PS-0001-811H Table Stand Ass'y glo] & t}el (%) 1Set
Q-3 90A003S-811H Bed Base W] & o] & 1
Q-4 91-002C-7400 Oiler o9 AAE 1
Q-5 90S008S-306H 0il Supporter 22U % yo| 1
Q-6 Nail aF 2 1
Q-7 90A007S-811H Support Rubber for Bed WE by g 2
Q-8 Case for Custody B 1
Q-9 Earth Plate o] A% 1
Q-10 Nail for Earth Plate olxz 14 & 2
Q-11 Pin Aol ol 2 2
Q-12 Table Connecting Bolt Hol& A% BE 8
Q-13 16-020W-9570 Washer A LIVERN 8
Q-14 01-038W-1230 Washer B 9t B 8
Q-15 SN-0112-1230 Nut HE 8
Q-16 90S013S-306H Bed Connecting Bolt W A3 BE 1
Q-17 90S014S-306H Washer 9k 1
Q-18 90S015S-306H Nut HE 1
Q-19 Gas Spring Ass'y A 2ZE (%) 1Set
Q-20 90A020S-811H Gas Spring ThA AZE 1
Q-21 90A021S-811H Bracket for Gas Spring This 2zE] wy 2
Q-22 90A022S-811H Upper Shaft for Gas Spring b 2zE (L) 1
Q-23 90A023S-811H Lower Shaft for Gas Spring VA 228 Z(T) 1
Q-24 90A024S-811H Bracket for Gas Spring Shaft b 227 F B 2
Q-25 22A043S-811H Screw (15/64” n=28) IAUA 4
Q-26 06-002W-2350 Feed Dog Shaft Washer By urd = 94 4
Q-26-1| 90A026S-811H Joint Ring A for Gas Spring TfA A=z dAY A 1
Q-27 90A027S-811H Joint Ring B for Gas Spring 7hA 2xzE d4E B 2
Q-28 06-020C-7400 E-Ring $6 E-3 46 4
Q-29 SC-0107-1600 Screw (M6x1.0 L=14) T GA 2
Q-30 SN-0102-2000 Nut (M6x1.0 H=5) HE 2
Q-31 06-002W-2350 Washer A 2
Q-32 90A033S-811H Tapping Screw ZE RN 4
Q-33 90A034S-811H Bracket for Frame Support =g 9 22 BA 1
Q-34 90A035S-811H Stopper for Frame Support Bracket zd 9 A B 2EH 1
Q-35 40-004W-1600 Washer 9}A 2
Q-36 SC-0543-2302 Screw (11/64” n=40) IAUYA 2
Q-37 90A038S-811H Gas Spring Fixed Frame 7hs 228 14 ZH Y 1
Q-38 90A039S-811H Shaft for Gas Spring Fixed Frame b 288 1A Zd 9 = 1
Q-39 91-007A-2302 Thread Stand Ass'y Al Zo] (z) 1Set




Accessories
OfNIALE] ZHA|

R-9-10

R-12

R-23

R-5




SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty | Assembly No.
R-1 91-002C-1230 Driver(S) Ebolw (/h) 1
R-2 91-003C-1230 Driver (M) Zebolw () 1
R-3 91-003C-1230 Driver(L) Eebolw (k) 1
R-4 91-002C-3800 Spaner EE] 1
R-5 91-011C-1230 Oiler 29 F87 1
R-6 07S026S-306H Bobbin =yl 2
R-7 Floppy Disc Z23 ga 1

91-001C-2700 L-Shape Wrench L-#2] (2mm) 1
91-004C-2700 L-Shape Wrench L-A%] (2.5mm) 1
i 91-001C-3800 L-Shape Wrench L-# %] (4mm) 1
91-002C-2700 L-Shape Wrench L-#%] (5mm) 1
R-9 006-00T-0011 Needle (DPX17 #18) uhE
R-10 006-00T-00B Needle (DPX5 # 14) uhE
R-11 91S014S-306H Sponge 2EA 1
12-0146C-SC53 Fuse(1A 30mm) FZ (1A 30mm) 1
12-146C-PT10 Fuse(5A 30mm) FZ (5A 30mm) 1
R-12
05-002C-SW65 Fuse(10A 30mm) F2 (10A 30mm) 1
12-046C-SC53 Fuse(15A 30mm) F2 (15A 30mm) 1
R-13 01A070S-811H Handle &3l 1
R-14 91A014S-811H Plastic Blank oty Y3 1
R-15 PN-000226-00 Hinge Pin A4 2
R-16 SC-0145-3800 Screw (9/64” n=40) Ak 2
R-17 91A017S-811H Slider Stop Rubber Plate for Upper Feed Plate Avlolt g m 11y WA yFEI 1
R-18 01-022A-7500 Bracket for Upper Thread Supply A F§ "E FHo] v 1
R-19 01-024A-7500 Felt Holder for Upper Thread Supply SIA FH "WE Fo] 1
R-20 44-024M-7500 Felt for Upper Thread Supply A Ff "E 1
R-21 SC-0519-2302 Serew (9/64" n=40) Ak 1
R-22 SC-0536-7500 Screw (3/32” n=56) At 2
R-23 91-008C-1230 Bottle of Oil °Y% 1
R-24 91S019S-306H Head Cover w4 A 1




Control Box Mechanism

ZEE H9tA 2

S-12

S-7

S-53

S\

—

S-52

f

§-53




SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty | Assembly No.
S-1 10-001A-PTO1 Control Box AEE da 1
S-2 10-001M-PTO1 Bolt Control Box AEE dx 29 BE 6
S-3 10-003S-SW66 Spring Washer Control Box AEE dhx 29 A28 94 6
S-4 10-004S-SW66 Flat Washer Control Box AEE dx 29 4 9A 6
S-5 10-003S-PTO1 Nut Control Box AEEZ dA 29 YE 6
S-6 10-002A-PTO01 Front Cover Control Box AEE dx Ad A 1
S-7 10-003M-PTO1 Screw Control Box Ad A 29 YA 4
S-8 10-003A-PTO1 Cover Control Box AEE v A 1
S-9 10-003M-PT01 Screw Cover ABE v A¥ 29 YA 8
S-10 02-006A-SW63 Floppy Disc Dirve £33 fail tieloln 1
S-11 02-010A-PT10 Barcket Floppy Disc Dirve Z&23 27 Bl 1
S-12 10-003M-PTO01 Screw Floppy Disc Dirve Bracket Z23 &7 cifo]u Bl 29 Wb 4
S-13 10-019M-SW66 Screw Ass'y For Folppy Disc Drive (M3Xx0.5 L=10) | Z23 tja8l 29 JAH=Z) 4
S-14 10-109C-3710 Isolation Bushing A 4 4
S-15 10-004M-PTO1 Isolation Plate A 2
S-16 03-0000-PT18 Power P.C.B bRt 1
S-17 07-004S-SM5S Screw Ass'y For Power P.C.B YR 29 YAHzE) 4
S-20 10-104A-PT18 Transformer EdAs 2w 1
S-21 10-073S5-3701 Screw Ass'y For Transformer (M5x0.8 L=109 Edx z2r 29 YpAH(Z) 4
S-22 01-0000-PTO1 X-Y P.CB X, Y EC 1
S-23 07-004S-SM5S Screw Ass'y For X-Y P.C.B X, Y 2E 29 YAH(=) 4
S-24 01-112B-PTO1 Radiator X-Y P.C.B X, Y P.CB w3t 1
S-25 07-004S-SM5S Serew Ass'y For Radiator X-Y X, Y P.CB We# 29 (=) 4
S-26 10-117A-PTO01 Fan Ass'y FE7(2) 1Set
S-27 10-118B-PT10 Fan Cover £¥7] A 1
S-28 01-002M-AU12 Bolt Fan (M4x0.7 L=35) %7 29 2E 4
S-29 09-041S-3701 Nut Fan(M4) £%7 29 YE 4
S-30 02-0000-PTO0 P.C.B Main Driving FZ% HEC 1
S-31 10-028S-SC53 Screw Ass'y For Main Driving P.C.B (M3x05 L=7) | % BE 29 2E(Z) 5
S-32 10-104A-PT10 Radiator Main F& g 1
S-33 07-004S-SM5S Screw Ass'y For Main Drivng Radiator FZ g 29 YaH(z) 4
S-34 01-019M-SW67 Stud Main Driving P.C.B (M3 L=15) F% HC AHC 2
S-35 10-003M-PT10 Screw IPM (M4x0.7 L=20) IPM 29 WA (z) 2
S-38 10-003M-PT10 Screw Bridge Diode BElA thelet 29 YAH(E) 1
S-39 03-0000-PT10 1/0 P.CB I/0 BT 1
S-40 10-028S5-SC53 Screw 1/0 P.CB /0 Bt 29 =) 6
S-41 10-011M-PT10 Stud “A” 1/0 P.C.B (M3 L=37) I/0 B 2HE "A" 4
S-42 Stud 1/0 P.C.B (M3 L=42) 1/0 BE AHE () 1Set
S-43 02-006A-PT00 CPU P.CB CPU BE 1
S-44 08-002M-SW67 Stud CPU P.C.B (M3 L=10) CPU BE AHE 4
S-45 10-003B-PT10 Connecting Plate I/0 & CPU 1/0, CPU 443 1
S-46 | 10-003M-PT10 Screw Connecting Plate 1/0, CPU 4% z8vh4 4
S-47 10-005M-PT10 Isolation Bushing “A” Aoma A7 4
S-48 10-006M-PT10 Isolation Bushing “B” AelnA “p’ 4
S-50 02-001B-SW67 Cover CPU P.C.B CPU, P.CB AH 1
S-51 07-004S-SM5S Screw Ass'y For CPU P.C.B Cover CPU, P.CB A¥ 29 YAH(z) 2
S-52 10-008A-PT10 Cover Connectors A Aw 1
S-53 07-004S-SM5S Screw Ass'y For Connectors Cover AdE A 29 WH=R) 4
S-54 10-006S-PT10 Sticker Caution TAG 98 264 1
S-55 10-007S-PT10 Sticker Replacing Filter 2e ¥ 2eA 1
S-56 10-008S-PT10 Sticker Earth o]~ ~E|H 1




Operation Unit
Operation RLIE ZA

T-2
T-3
N
N
T-6
T-5
Ref. No.| Parts No. Note Name of Parts = 3 Q' ty | Assembly No.

T-1 12-001A-PT10 Membrane Switch wagel 2917 1
T-2 12-002A-PT10 Cover Ass'y Av(z) 1Set
T-3 04-001A-PT10 LCD LCD 1
T-4 04-0000-PTO04 Operation Unit P.C.B Operation §UE BE 1
T-5 03-110A-PT10 Operation Cable Operation 70| & 1
T-6 15-026M-1000 Cable Tie Aol ¥ eol 1
T-7 12-002M-PT10 Screw Operation Unit Operation FUE ZYA 6
T-8 12-001M-PT10 Magnetic Rubber IEAA 2
T-9 12-004A-PT10 Operation Unit Stand Operation $YE 2dglt 1
T-10 12-003M-PT10 Screw Operation Unit Stand Operation $UE 28E 244 2




Pedal Mechanism
HE 24

Ref. No.| Parts No. Note Name of Parts z | Q' ty | Assembly No.
U-1 12-011A-PT11 Foot Switch Ass'y q4 (=) 1Set
U-2 11-001A-PT10 Base Foot Switch U4 HAE W]~ 1
U-3 11-0000-PT11 One Step Stroke 15wk 297 2
U-4 08-015C-3701 Clamp Cable Alo] & o 2
U-5 09-0315-3701 Screw Clamping Cable Ass'y (M4x0.7 L=8) Aolg o] 2dhH(z) 1
U-6 11-001S-PT10 Ending Bushing oy BA 1
u-7 11-003A-PT10 Cover Foot Switch 4 #lg o~ Aw 1
U-8 07-004S-SM5S Screw Ass'y For “A” Foot Switch Cover (M4X0.7 L=8) | 44 #ld o]~ AW zd}pAH(z) "A” 2
U-9 10-028S-SC53 Screw Ass'y For “B” Foot Switch Cover (M3X0.5 L=8) | 944 s2 slo]A~ AW zdpAH(z) "B” 2
U-10 11-002M-PT10 Sponge 2EA 2




Pneumatic 2 Step Stroke Feeding Frame Mechaism
SUA 28 AEZ Y T0|E ot 2t

H Cloth Feed Mechanism/Cloth Feed ZtJ|




SunStar

Ref. No. Parts No. Note Name of Parts = ) Q ty | Assembly No.
V-1 50A030S-811H Air Cylinder oflo] Al 1
V-2 50A002S-81H1 Collar For Cylinder Hinge Shaft Add d4% stet 1
V-3 SC-0105-7500 Screw (M4 1 =4) At 2
V-4 49A015S-811H Hose Nipple 32U 2
V-5 05A039S-811H Urethane Hose (94) Sdlg 52 (04)

V-6 22A060S-811H Air Tube Label(S5S) olo] Fr ZH(S5S) 1
V-7 22A059S-811H Air Tube Label(S6S) ool £x 2 (S6S) 1
V-8 49A001S-811H Speed Controller 23t AEEY 1
V-9 50A008S-81H1 Cylinder Shaft dey & 1
V-10 50A009S-81H1 Cylinder Washer A7 94 1
v-11 50A010S-81H1 2-Step Stroke Cylinder Bracket 2% 2ER2F Ay ¥R 1
V-12 SC-0548-7400 Serew (3/16” n=28) ke 2
V-13 50A012S-81H1 Collar For Regulation Screw Fo| 24 A kgt 1
V-14 SC-0104-5607 Screw (11/64” n=28) A4 2
V-15 50A014S-81H1 2-Step Stroke Cylinder Bracket B 2% 2EZ gy Bedl B 1
V-16 50A015S-81H1 Regulatioin Screw For Cylinder Stroke Ady 224 24U 1
V-17 50A016S-81H1 2-Step Stroke Cylinder Bracket A ot ~2ERF Ay Bl A 1
V-18 16-020W-9570 Washer 94 1
V-19 50A018S-81H1 Fixed Nut For Cylinder Bracket Ay Bl 1Y E 1
V-20 50A019S-81H1 Regulation Nut For Cylinder Stroke Adlt 2Eg23 2HUE 1
v-21 SC-0105-7500 Screw (M4 I =4) A 2
v-22 50A021S-81H1 Cylinder Knuckle A v 1
V-23 225035S-306H Cylinder Pin Ay A 1
V-24 SR-014C-1230 E-Ring E-% 2
V-25 50A024S-81H1 2-Step Stroke Cylinder Lever 2tk ~2ERF Ay dy 1
V-26 50A025S-81H1 Cylinder Lever Spacer ARl Ay 5o 4 1
v-27 50A026S-81H1 Cylinder Lever Screw A e A 1
V-28 50A027S-81H1 Cylinder Lever Driving Link Shaft Ay g FEgax 1
V-29 50A028S-81H1 Bush For Cylinder Shaft AT F B4 1
V-30 50A029S-81H1 2-Step Stroke Presser Plate 2tk ~EY A ot 1




Pneumatic Mechanism/Z2} 24|

V-1

S6S
N g S5
// -
51/
S2P
3 J\/
S3R
\% :

Ref. No.| Parts No. Note Name of Parts = 3 Q' ty | Assembly No.
V-1 49A015S-811H Hose Nipple s s 2
V-2 49A017S-811H Solenoid Valve S0l Wy 1
V-3 50A048S-81H1 WAZE Manifold Block HyEs 22 (SS5Y3-20-03) 1
V-4 01A143S-811H Cable Tie Ao & Efo] 8

V-5 GP-010401-00 Manifold Bracket

U EE Bl




Pedal Mechanism / HEZH

SunStar

Ref. No.| Parts No. Note Name of Parts = o Q' ty | Assembly No.
V-1 12-012A-PT11 Foot Switch Ass'y q4 (=) 1Set
V-2 11-001A-PT10 Base Foot Switch EEE L DY 1
V-3 11-1000-PT11 One Step Stroke 15 2t 2994 1
V-4 11-2000-PT11 Two Step Stroke ouk w3 297 1
V-5 08-015C-3701 Clamp Cable Aol g ol 2
V-6 09-031S-3701 Screw Clamping Cable Ass'y (M4x0.7 L=8) Aol& o] 2dhH(z) 1
V-7 11-001S-PT10 Ending Bushing g 24 1
V-8 11-003A-PT10 Cover Foot Switch A4 sl oz Au 1
V-9 07-004S-SM5S Screw Ass'y For “A” Foot Switch Cover (M4X0.7 L=8) | 44 #ld o]~ AW zg}pAH(z) "A” 2
V-10 10-028S-SC53 Screw Ass'y For “B” Foot Switch Cover (M3x0.5 L=8) | 944 #l2 slo]x A zYdur(z) "B 2
v-11 11-002M-PT10 Sponge 2E7 2




i Cloth Feed Me

Pneumatic Separately-Driven Feeding Frame Mechanism

SYA 2l OIS B 28

nism/Cloth Feed ZtJ|

Ref. No. Parts No. Note Name of Parts = 3 Q' ty | Assembly No.
W-1 50A030S-81H1 Air Cylinder oflo] Azl 1
W-2 50A002S5-81H1 Collar For Cylinder Hinge Shaft Ay A% ghet 1
W-3 SC-0105-7500 Screw (M4 I =4) A 2
W-4 49A015S-811H Hose Nipple s s 2
W-5 05A039S-811H Urethane Hose (#4) *dE 32 (84)

W-6 22A060S-811H Air Tube Label(S5S) olo] F2 24 (S59) 1
W-7 22A059S-811H Air Tube Label(S6S) oflo] £1 g4 (S6S) 1
W-8 49A001S-811H Speed Controller s3E AEEY 1
W-9 50A008S-81H1 Cylinder Shaft Ay & 1
W-10 50A009S-81H1 Cylinder Washer Azl 94 1
W-11 | 50A010S-81H1 2-Step Stroke Cylinder Bracket 2% ~E23 Ay ¥ 1
W-12 SC-0548-7400 Screw (3/16” n=28) IAYAL 2
W-13 50A012S5-81H1 Collar For Regulation Screw o] 24 YA 7hg 1
W-14 SC-0104-5607 Screw (11/64” n=40) At 2
W-15 50A014S-81H1 2-Step Stroke Cylinder Bracket B ok 2E2 3 A2y vl B 1
W-16 50A0155-81H1 Regulatioin Screw For Cylinder Stroke Ay 223 2 A 1
W-17 50A016S-81H1 2-Step Stroke Cylinder Brackey A otk 2E23F Aey Hipl A 1
W-18 06-020W-9570 Washer A 1
W-19 50A018S5-81H1 Fixed Nut For Cylinder Bracket Ay Bl A E 1
W-20 50A019S-81H1 Regulation Nut For Cylinder Stroke Aely 223 2FYE 1
W-21 SC-0105-7500 Screw (M4 I =4) A 2
W-22 | 50A021S-81H1 Cylinder Knuckle ey Y2 1
W-23 | 225035S-306H Cylinder Pin Aed 3 1
W-24 05-014C-1230 E-Ring E-7 2
W-25 50A024S-81H1 2-Step Stroke Cylinder Lever ot ~EZF Azl g 1
W-26 50A025S-81H1 Cylinder Lever Spacer A @y Ado]A 1
W-27 50A0265-81H1 Cylinder Lever Screw EEEEERAS 1
W-28 50A027S-81H1 Cylinder Lever Driving Link Shaft Ady gy FEgax 1
W-29 | 50A028S-81H1 Bush For Cylinder Shaft ey % ¥4 1
W-30 50A029S-81H1 2-Step Stroke Presser Plate 2kt 2E¥ A g 1
W-31 51A030S-81H2 Upper Feed Plate Aol 1




SunStar

W-5
Ref. No.| Parts No. Note Name of Parts = o Q' ty | Assembly No.
W-1 49A023S-811H Pressure Decreasing Valve Zei e 1
W-2 49A015S-811H Hose Nipple 32Uy 3
w-3 49A0178-811H | W7 #E | Solenoid Valve £dlolt WH 2
W-4 51A048S-81H2 Manifold Block WUEC 52 (SS5Y3-20-04) 1
W-5 01A143S-811H Cable Tie Aol & eo] 8
W-6 GP-010402-00 Manifold Bracket dyZc Bl 1

% 2 7123 (Quick Coupling)& A| 9| H.



Pedal Mechanism / HEZA

Ref. No.| Parts No. Note Name of Parts = 3 Q' ty | Assembly No.
W-1 12-121A-PT11 Foot Switch Ass'y q4 (=) 1Set
W-2 11-001A-PT10 Base Foot Switch A4 s wo & 1
W-3 11-1000-PT11 One Step Stroke 15k uhgk 2904 2
W-4 11-2000-PT11 Two Step Stroke oxk w3 297 1
W-5 08-015C-3701 Clamp Cable Aol & ol 2
W-6 09-0318-3701 Screw Clamping Cable Ass'y (M4x0.7 L=8) Aol ol zUAH(Z) 1
w-7 11-011S-PT10 Ending Bushing g £ 1
W-8 11-003A-PT10 Cover Foot Switch A sl wlol & A 1
W-9 07-004S-SM5S Screw Ass'y For “A” Foot Switch Cover (M4X0.7 L=8) | 44 #ld o]~ AW 2Y}pAH(z) "A” 2
W-10 10-028S-SC53 Screw Ass'y For “B” Foot Switch Cover (M3x0.5 L=8) | 94 #l2 slo]x A zYdur(z) "B 2
W-11 | 11-002M-PT10 Sponge 2E7 2




SunStar

B Accessory

Ref. No.| Parts No. Note Name of Parts = o Q' ty | Assembly No.
w-1 51A054S-81H2 Plastic Blank BB LE 2
W-2 51A055S-81H2 Plastic Blank Fixed Screw Zetry 293 FAyat 6
W-3 51A056S-81H2 Plastic Blank Washer ZeaY 283 94 6
W-4 51A057S-81H2 Plastic Blank Fixed Nut Eeted 293 IFYE 6

W-5 51A058S-81H2 Plastic Blank Screw ZetaE 233 U4 4




Exclusive Parts for SPS/B-2211

SPS/B-221MNEEEL

>




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
Y-1 Arm Sk 1
Y-2 Bed E/R= 1
Y-3 GP-007269-00 Film for Needle Plate Support Cover ARAAAY 2L E 1
Y-4 GP-007256-00 Presser Plate e 1
Y-5 01-093A-2516 X-Motor Cover X-2E A4 1
Y-6 GP-007274-00 X-Motor Cover Rubber Cap X-2E AW 2FuA 1
Y-7 Model Mark zdnl3g 1
Y-8 20-083A-2516 Motor Cover Support Bracket RE| AW 22 Bep 1
Y-9 01-095S-2516 Support Stud for X-Motor Cover X-2E AW AA b 2
Y-10 GP-007268-00 Needle Plate Support Cover A AAAW 1
Y-11 01A085S-811H X-Moving Cover Guide Rail X-o|&AH chijd ¥ 3
Y-12 GP-007259-02 X-Moving Cover Guide Rail(2) X-o 78 <L (2) 1
Y-13 GP-007262-00 Bed Cover(L) | =7 o (3}) 1
Y-14 GP-007261-00 Bed Cover(R) =78 ($) 1
Y-15 AS-001785-01 X-Moving Cover(L) Ass'y X-o] £ (3})-2 1
Y-16 AS-001784-01 X-Moving Cover(U) Ass'y X-ol A (4)-2 1
Y-17 GP-007265-00 Upper Feed Plate RE = 1
Y-18 GP-007273-02 Lower Feed Plate 3 g o 1
Y-19 GP-007266-00 Upper Feed Plate Clamp(R) AslolEgt FHZ($) 1
Y-20 GP-007264-00 Upper Feed Plate Clamp(L) Aslo|tgt FaZ(5) 1
Y-21 AS-002005-00 X-Y Ball Guide Ass'y X-Y & 7lo]E(2) 1Set
Y-22 GP-007267-00 X-Sensor Plate X-AA 3 1
Y-23 20-035A-2516 Bracket B for X-Driving Shaft X-TFE53H-B 1
Y-24 20-038S-2516 Timing Belt Tension Adjusting Bolt Elo|rlHE AHzHEE 1
Y-25 20-039S-2516 Nut HE 1
Y-26 20-040W-2516 Washer 94 1
Y-27 20-046A-2516 X-Timing Belt X-Elo|eHl E 1
Y-28 20-050A-2516 X-Driving Motor X-TFE12E 1
Y-29 20-065A-2516 Y-Driving Motor Y-TERH 1
Y-30 20-064A-2516 X-Guide Bracket X 7tolt HE 1
Y-31 20-062A-2516 X-Guide Shaft X 7bolE & 1
Y-32 GP-007828-00 Plastic Blank Fetag B 1
Y-33 GP-007829-00 Slide Stop Rubber Plate for Upper Feed Plate A3 Eghe) ) uhA) 3 g 1
Y-34 GP-007832-00 Upper Plate Aot gt 2
Y-35 GP-007833-00 Plastic Blank FehaE ey 2
Y-36 GP-007834-00 Upper Feed Plate Ag]o| £t 1
Y-37 GP-007273-02 Lower Feed Plate & g 1
Y-38 GP-007933-00 Feed Plate Clamp(R) Fol eI HZ($) 1






